
COMMISSION OF THE EUROPEAN COMMUNITIES

Brussels, 31.10.2001
SEC(2001) 1726

COMMISSION STAFF WORKING PAPER

ANNUAL REPORT OF THE
INSTRUMENT FOR STRUCTURAL POLICY

FOR PRE-ACCESSION (ISPA)
2000

{COM(2001) 616 final}



2

COMMISSION STAFF WORKING PAPER

ANNUAL REPORT OF THE
INSTRUMENT FOR STRUCTURAL POLICY

FOR PRE-ACCESSION (ISPA) 2000

TABLE OF CONTENTS

1. Annex 1 ........................................................................................................................ 5

1.1. ISPA in Bulgaria .......................................................................................................... 5

1.1.1. Environment ................................................................................................................. 5
[...]
and to put a wastewater system in place that meets the basic hygienic and
environmental requirements of modern cities and European standards. It also helps to
promote tourism by making coastal waters cleaner.

The project is co-financed with EBRD which provide about 20% of the total project
costs of € 96.6 million.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

96 556 653 - - 96 556 653 72 417 490 75



71

2.8.1.4. 2000/RO/16/P/PE/006
Iaşi: upgrading the water and wastewater system

The project provides the 345 000 inhabitants of Iasi, the regional centre in eastern
Romania (bordering Moldova) with water supply and waste water treatment facilities
that meet European standards.

The refurbishment and upgrading of the Iasi Wastewater Treatment Works
(WWTW) provides secondary treatment capacity, thereby improving the water
quality of the Bahlui river. The effluent from the Iaşi WWTW eventually flows into
the Black Sea through the Danube delta.

The modernisation of the Chirita water treatment plant ensures that about 20% of the
water supplied in Iasi will meet EU quality requirements.

The refurbishment of three strategic pumping stations enhances the quality of
drinking water supply, and increase the security of water supply from the Timisesti
source. This source provides about half of the water consumed in Iasi.

The Measure consists of four components:

– Extension of the Iaşi Wastewater Treatment Works (approx. € 31.1 million);
– Modernisation of the Chirita Water Treatment Plant (approx. € 13.2 million);
– Refurbishment of three pumping stations (approx. € 5.4 million); and
– Technical Assistance for project management.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

51 700 000 - 322 000 51 378 000 38 533 500 75

The project is co-financed EBRD.

2.8.1.5. 2000/RO/16/P/PE/009
Danutoni Wastewater Treatment Plant Extension – Biological Stage located in Jiu
Valley

The project - the extension of the Danutoni wastewater treatment plant in the Jiu
Valley with a biological stage - ensures the environmentally sound treatment and
disposal of the urban wastewater of the towns of Petrosani, Petrila, Aninoasa,
Vulcan, Lupeni, Uricani in the Jiu Valley, with a population of 162 000. At the same
time the project protects the water quality of the Jiu River and the downstream
Danube River and Black Sea as the finally receiving water bodies.

For the rehabilitation and modernisation of the Danutoni WWTP, two stages were
defined: the rehabilitation of the existing primary treatments (stage 1), and the
extension with a biological stage (stage 2). The second stage is co-financed under
ISPA. The mechanical stage was commissioned in August 2000. The first stage was
jointly financed with PHARE funds and the Government of Romania.



72

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

9 680 000 - - 9 680 000 7 260 000 75

2.8.2. Transport

2.8.2.1. 2000/RO/16/P/PT/001
Railway: Rehabilitation of the Bucharest - Baneasa - Fetesti sections on the
Bucharest - Constanta railway line in Romania

The Bucharest Baneasa – Fetesti railway section, with a length of 141 km, has
18 stations (including Bucharest Baneasa and Fetesti stations).

It is located on railway Corridor IV, which is the main railway route in Romania,
both for international and national traffic. Specifically, it is also the major part of the
Bucharest - Constanta railway line which links the capital, Bucharest, to the main
port on the Black Sea as well as the main tourism, entertainment and health resort of
Romania, Constanta.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

322 528 168 - 13 555 580 308 972 608 231 729 441 75

2.8.2.2. 2000/RO/16/P/PT/002
Road: Widening to four lanes of sections of National Road N° 5 from Bucharest to
Giurgiu

The National Road N° 5 starts south of Bucharest towards Giurgiu, which is the only
existing bridge border crossing with Bulgaria. It is part of Corridor IX included in the
road connection with Bulgaria and further with Albania, Greece and Turkey.

The widening to four lanes is performed by following the existing alignment of DN 5
between km 19+600 – km 59+100 (Adunatii Copaceni – Giurgiu). The geometrical
elements of the alignment is for V=80 km/h and if such is the case, for V=60 km/h.

The design of the road structure complies with the requirements of the EC Directive
96/53 on weights and dimensions and particularly allow for a maximal axle load of
11.5 tonnes per axle. In addition, design of the structures complies with the relevant
EU standards.



73

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

66 085 981 - 8 173 153 57 912 828 43 434 621 75

2.8.2.3. 2000/RO/16/P/PT/003
Motorway: Construction and rehabilitation of sections 4 and 5 of the Bucharest –
Cernavoda Motorway in Romania

The project is the phase 1 completion of the construction of the motorway Bucharest
- Cernavoda, in five sections, as follows:

Section
number

Length
(km)

Type of works

1 Bucharest – Fundulea 26.5 Construction 2 x 2 lanes

2 Fundulea – Lehliu 29.2 Construction 2 x 2 lanes

3 Lehliu – Drajna 41.6 Construction 1 x 2 lanes

4 Drajna – Fetesti 36.8 Construction 1 x 2 lanes

5 Fetesti – Cernavoda 17.2 Rehabilitation 2 x 2 lanes

Bucharest – Cernavoda 151.2

Out of this project, the proposed measure, to be co-financed by ISPA and the
Romanian Government, is the first construction phase of the motorway comprising
section 4 (Drajna - Fetesti) and rehabilitation of section 5 (Fetesti - Cernavoda).

Under this scheme, the EIB focuses on the sections 2 and 3 (Fundulea - Lehliu and
Lehliu - Drajna), providing parallel financing of the project, but no direct co-
financing of the measure. In addition, the costs of section 1 (Bucharest - Fundulea)
are mostly supported by the Romanian Government.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

124 216 000 - 28 600 000 95 616 000 71 712 000 75

Note: If the ISPA co-financing rate of the measure is 75% for sections 4 and 5, the
actual co-financing rate on the route Bucharest-Cernavoda is 17.3% of the eligible
costs.



74

2.9. Slovakia

2.9.1. Environment

2.9.1.1. 2000/SK/16/P/PE/001
Trenčín Right Bank Wastewater Treatment

The project eliminates one of the few remaining untreated discharges of municipal
wastewater in the River Vah, Slovakia's largest river and an important tributary of
the River Danube. The project comprises:

– A combined sewer/storm water overflow at the outlet of the trunk sewer,
incorporating storage to comply with Slovak standards for storm overflow
performance;

– A pumping station and twin pumping mains, 1.5 km in length, to deliver flows to
the WWTP site;

– A new wastewater treatment plant designed to serve a population equivalent of 30
143 inhabitants (year 2015), which is served when the sewerage network is
extended in the future, and to meet both current Slovakian and EC effluent norms,
including nutrient (N & P) removal. The initial population equivalent served on
completion of the project will be 21 953 inhabitants;

– A new (separate) foul sewerage system for the village of Kostolna-Zariecie
(present population of approx. 700), which is situated about a kilometre from the
WWTP site;

– 631 m of sewer to Brnianska Street draining to the existing trunk sewer, to enable
connections from industrial premises not presently served.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

8 880 405 - 943 673 7 936 732 3 968 366 50

2.9.1.2. 2000/SK/16/P/PE/002
Extension of Wastewater Treatment Plant for Urban Agglomeration of Nitra

Nitra is an important regional centre in the western part of Slovakia, located along
the Nitra River, which flows into the Danube. Currently the city has a population of
about 87 000 inhabitants.

The extension of the WWTP is expected to replace the existing WWTP, which is in
poor state of repair and is heavily overloaded. Due to these overloading conditions,
only about 50 % of the influent (180 l/s) is treated in the biological system, whereas
the remaining 50 % of the incoming waste water is discharged, after primary



75

sedimentation, into the Nitra River. The extension of the WWTP will be completed
according to a revised design, ensuring that the final effluent quality will comply
with the EC directive for urban waste water, on the basis of new insights as to design
parameters and criteria.

The WWTP is composed of an intake sewer, pumping station, mechanical screens,
grit chambers, primary sedimentation tanks, aeration tanks (carrousel type), sludge
regeneration tank, anaerobic contact tank, secondary clarifies and sludge treatment
consists of thickening, anaerobic digestion tanks, digested sludge thickeners, and
mechanical sludge dewatering.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

13 252 275 - 2 898 075 10 354 200 5 177 100 50

2.9.1.3. 2000/SK/16/P/PE/003
Wastewater Disposal System in Banská Bystrica

Banská Bystrica is the regional capital of the Banská Bystrica region and the third
largest city in Slovakia. The capacities of its current sewerage system and current
waste water treatment plant are not sufficient. The outlets of untreated waste water to
the river and the lack of proper sewerage in parts of the town threaten public health
and environment. Main components of the project are:

– New main sewer from the centre of the town to the waste water treatment plant. A
part of the existing interceptor φ 1200 mm, with a length of about 4 700 m in the
industrial area, will be replaced;

– Approximately 58 km of new or renovated/replaced sewers for the inclusion of
unserviced areas and for connection of former villages to the main sewer;

– Waste water treatment plant: completion of the extension of the waste water
treatment plant to a total capacity of 163 000 p.e. (2030); the existing load of the
waste water treatment plant is 138 000 PE. The hydraulic capacity of the WWTP
is to be about 2 m³/s. The effluent from the WWTP will meet the both the current
Slovakian as well as the EC effluent norms.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

45 468 667 - 9 312 372 36 156 295 18 078 147 50



76

2.9.2. Transport

2.9.2.1. 2000/SK/16/P/PT/001
Railway: Modernisation of the Rail Track Bratislava Rača – Trnava (Section:
Bratislava Rača - Šenkvice)

The section Bratislava Rača – Šenkvice forms part of European Corridor VA from
Bratislava to Žilina, Košice and Čierna nad Tisou (Ukraine) and connects in Žilina
with Corridor VI running from Žilina through Warsaw to Gdansk on the Baltic Sea
coast.

The overall objectives of the measure are to provide adequate access to the Trans-
European Transport Network, to provide good links with the neighbouring countries,
and to comply with the international standards agreed upon in the AGC (Accord
Général Chemins de Fer) and AGTC (Accord Général Transport Combiné). This
rehabilitation and upgrading measure raises the maximum speed from 110 km/h to
160 km/h and ensures that the railway sector in Slovakia can develop its facilities,
technologies, operations and organisational structures to reach the level of the
modern, well developed railway systems of Western Europe, and to be capable of
efficient operation.

The first stage of the project starts with the modernisation of the section Bratislava
Rača to Šenkvice, some 20 km of double-line electrified track. The following works
is being carried out:

– Modernisation of the line tracks ;
– Repair, reconstruction or construction of road and railway bridges ;
– Modernisation of overhead line and signalling system.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

57 363 000 - 5 941 000 51 422 000 38 566 500 75

2.10. Slovenia

2.10.1. Environment

2.10.1.1. 2000/SI/16/P/PE/001
Waste Water Treatment Plant located in Celje in the Republic of Slovenia

The municipality of Celje has prepared an investment programme for the
construction of new waste treatment facilities, upgrading the primary and secondary
collector, and upgrading the water supply network to meet the requirements of the
EC Urban Waste Water Directive and the National Environmental Action
Programme.



77

The works concerning this project and which are part of the larger investment
programme, consist of the construction of the following infrastructure facilities:

– an upgraded primary collector (3.6 km);
– replacement of pipes;
– an upgraded water supply system;
– closure of septic tanks;
– construction of a new central wastewater treatment plant to ultimately provide

tertiary treatment — 70 000 p.e.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

18 276 532 - 3 535 853 14 740 680 8 844 407 60

2.10.1.2. 2000/SI/16/P/PE/002
Sewerage System and Central Waste Water Treatment Plant in Lendava in the
Republic of Slovenia

Description

The geographical area concerned by the project consists of the major part of the
urbanised area of the Municipality of Lendava, including the industrial zone. The
municipality of Lendava has 11 467 inhabitants. Some parts of the drainage system
are already functioning, but they do not meet the EC standards and should be
substantially adapted and upgraded. Thus, the majority of the sewer system does not
exist and has to be constructed.

The investment includes the building of :

– 56.3 km of sewer;
– 3 retention tanks;
– 37 pumping sites;
– 1 overflow chamber with a pumping site for overflow wastewater.

The investment project for the sewer system construction is closely linked to the
project of the construction of the waste water treatment plant in Lendava, which is
financed by private funds.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

14 392 000 - 2 744 986 11 647 010 5 124 686 44



78

2.10.2. Transport

2.10.2.1. 2000/SI/16/P/PT/001
Railway line: Modernisation of the "Krizni vrh" stretch of the line (from
563+346 km to 564+860 km), as part of the renewal of the section between Poljcane
and Slovenska Bistrica, which forms part of the Zidani Most-Maribor line.

The project is located in the Poljcane-Slovenska Bistrica section, from 563+346 km
to 564+860 Km, and forms part of the Zidani Most-Maribor line.

The Poljcane-Slovenska Bistrica section is part of both:

– railway corridor V, as defined by the TINA trans-European transport network,
which forms the link between Italy (Venice, Trieste), Slovenia, Hungary and
Ukraine; 

– railway corridor X, which links Slovenia to Austria and, further south, to the
Federal Republic of Yugoslavia.

In view of the strategic importance of these corridors, the project is justified by the
serious deterioration of the track in this section and the problems it generates. The
track was last renewed in 1971.

Cost and assistance (in €)

Total cost Private
sector

contribution

Non eligible
expenditure

Total eligible
cost

ISPA grant Grant
Rate
%

12 500 000 3 125 000 - 12 500 000 9 375 000 75

2.10.3. Technical assistance

2.10.3.1. 2000/SI/16/P/PA/001
Technical assistance: carrying out of studies on sewerage and water treatment in the
basin of the Sava river in Slovenia.

The ISPA funding covers not investments, but preliminary studies relating to